
 
 

 Copyright 2011  ELECTROLUX HOME PRODUCTS PTY LTD  Technical Services 
 

ELECTROLUX HOME PRODUCTS PTY LTD 
ABN 51 004 762 341 

WESTINGHOUSE 
TOP LOAD AUTOMATIC WASHING MACHINES 

 MODEL: 
 
 LT955SA*02 

*02:- INTRODUCTION OF A DIFFERENT 
MULTI-PIN PLUGS ON THE MOTOR, SPEED 
SENSOR AND BRAKE MOTOR AND 
HARNESS CHANGED TO SUIT.  

 Issue:  1 
 Technical Publication Nº  WM 256 Date:  06/11  

SECTION PAGE Nº 
TOP PANEL ASSEMBLY 2 & 3 
WRAP ASSEMBLY 4 & 5 
SPIN & OUTER BOWLS and AGITATOR ASSEMBLY 6 & 7 
TRANSMISSION ASSEMBLY 8 & 9 
SPECIFICATIONS 10 
WIRING HARNESS NOTE 11 

 



Page 2  WM 256 

 
 MODEL: LT955SA*02 EX. VIEW DRAWING 4084 
   TOP PANEL ASSEMBLY 



Page 3  WM256 

 

ITEM  PART Nº DESCRIPTION  Ex. 4084 QTY 

1  0545 225 006 Trim Assy, Control Panel (Inc. Items 4, 5 & 6) 1 
2  0612 220 001 Button, On/Off 1 
3  0120 200 041 Spring, On/Off Button 1 
4  0612 222 001 Button Pad, Electronic (Programme & Options) 1 
5  0612 221 001 Button Pad, Electronic (Start/Pause, Favorite & Rinse) 1 
6  0612 225 001 Button Pad, Electronic (Soak & Delay) 1 
7  0150 200 074 Screw, Hi-Lo 7-19 x 1/2", Flange PD. 2 
8  0338 274 001 Panel, Control (Inc. Item 9) 1 
9  0022 200 062 Plate, Locking 1 
10  0133 277 051 Housing & Control Board Assy (Inc. Item 40, 41 & 43) 1 
11  0332 277 006 Retainer, Dispenser Screens 1 
12  0215 200 040 Service Cord 1 
13  0151 200 020 Adaptor, Service Cord, Harness & Air Tube 1 
14  360313 Valve, Inlet, Single 1 
15  0136 200 091 Valve, Inlet, Triple 1 
16  38784409 Grommet, Inlet Valve 4 
17  0588 200 013 Capacitor, 14µF 1 
18  0150 200 042 Screw, Hi-Lo 7-19 x 1/2", Pan PD. 1 
19  0005 200 007 Clamp, Capacitor 1 
20  0534 200 176 Switch, Knock Off 1 
21  0030 200 110 Bracket, Knock Off Switch Mounting 1 
22  0185 200 045 Lever, Knock Off 1 
23  0038 257 596 Panel, Top (Inc. Items 11, 24 & 25) 1 
24  0219 200 002 Screen, Detergent Dispenser 1 
25  0219 200 001 Screen, Conditioner Dispenser 1 
26  0216 200 006 Nozzle, Eco Rinse 1 
27  0007 200 035 Cap, Conditioner 1 
28  0064 277 001 Drawer, Dispenser (Inc. Item 27) 1 
29  0150 200 086 Screw, Nº 8-18AB x 1", Flg HD, SS 2 
30  0547 206 001 Grommet, Lid 2 
31  0173 277 787 Switch & Harness Assy, Lid 1 
32  0547 200 021 Grommet, Temperature Sensor 1 
33  0698 277 006 Sensor, Temperature 1 
34  0208 200 055 Seal, Adaptor 1 
35  SEE PAGE 11 Wiring Harness & Plug Assy 1 
  0173 200 809 Wiring Harness, Triple Valve 1 

36  0055 201 016 Tube, Press Sensor to Air Dome (Cut to Suit 1075mm) 1 
37  0339 277 094K Lid Assy (Inc. Item 38) 1 
38  0045 213 001K Hinge, Lid (Kit of 2) 1 
39  0028 200 093 Cover, Service Cord, Harness & Air Tube Adaptor 1 
40  0133 277 047 Housing, Control Board (Inc Item 43) 1 
41  0615 200 006 Fuse 1 
42  0534 200 178 Switch, On/Off 1 
43  Refer Item 40 Cover, Control Board Housing 1 

 



Page 4  WM 256 

 
 MODEL: LT955SA*02 EX. VIEW DRAWING 4140 
   WRAP ASSEMBLY 



Page 5  WM256 

 

ITEM  PART N° DESCRIPTION  Ex. 4140 QTY 

1  0571 200 125 Hose Assy., Inlet (Hot)(Braided) 
 (Inc. Tails, Red Nuts & Items 2 & 3) 

 

1 
  0571 200 124 Hose Assy., Inlet (Cold)(Braided) 

 (Inc. Tails, Blue Nuts & Items 2 & 3) 
 
1 

2  8000 001 866 Washer, Strainer 2 
3  G041131 Washer, Sealing (Braided Hose) 2 
  0115 400 013 Washer, Sealing (Ribbed Hose) 2 
4  0065 200 012 Nut, Inlet Valve Sealing (Inc. Item 3)(Optional) 1 
5  0150 200 084 Screw, N° 10 x 1/2", Hex. W/HD 9 
6  0180 200 003 Hook, Outlet Hose (Production Hose) 1 
  0180 200 001 Hook, Outlet Hose (Spares Replacement Hose) 1 
7 *0571 277 083 Hose, Outlet (Inc. Item 7)(Spares Replacement) 1 
8  N.P.N. Part Not Available 0 
9  0065 201 003 Nut, Inlet Hose (Ribbed Hose) 4 
10  0613 400 003 Tail, Inlet Hose (Elbow)(Ribbed Hose) 2 
11  0005001019 Clamp, Inlet Hose 2 
12  0571 400 037 Hose, Inlet (Ribbed)(Spares Replacement)(Per Metre) x 
13  0125 200 008 Clip 2 
14  0038 250 494 Panel, Back  1 
15  0150 200 039 Screw, M6 x 12 mm, Hex. HD (Captive Washer) 2 
16  7550 001 022 Clamp, Hose 1 
17  N.P.A. Wrap (NOT AVAILABLE AS A PART) 1 
18  0031 200 007 Leg, Levelling (Inc. Item 19) 2 
19  0581 200 014 Pad, Levelling Leg 2 
20  0069 200 003 Spanner, Levelling Leg 1 
21  0117 200 020 Pin, Self Levelling Roller Assy 2 
22  0476 200 004 Carriage & Rollers Assy, Self Levelling 1 
23  0444 200 109 Insert, Wrap, Self Levelling Roller Assy 2 
24  0125 200 022 Clip, Pin Retaining 2 
25  0499 200 049 Pump  1 
26  0028 200 089 Cover, Pump 1 
27  0125 200 033 Clip, Wiring 2 
28  0126 200 021 Sleeve, Wiring Harness 1 
29  360342 Cap, Suspension Rod 4 
30  0613 400 004 Tail, Inlet Hose (Straight) 2 
31  0150 200 098 Screw, Earth 1 
32  0065 400 022G Nut, Earth 1 
    

N.I.  0211 200 021 Grease, Suspension Rod Pivot Points (Nulon L90)(125g Tube) x 

NOTE: *If outlet hose needs to be extended use Joiner, Part N° 1060 306 000 and Hose, 
Part N° 0571 277 083. It is possible to join the new hose to the old, however it looks odd 
due to the angled cuff plus it makes positioning of the hose more difficult. 

 #There is no position in the hose for fitting a syphon break. Use Spare Parts Drain Hose 
and Hook Assy., Part Nº 0571 277 083. 

 



Page 6  WM 256 

 
  MODEL: LT955SA*02 EX. VIEW DRAWING 4130 
   SPIN & OUTER BOWLS & 
   AGITATOR ASSEMBLY 



Page 7  WM256 

 

ITEM  PART N° DESCRIPTION  Ex. 4130 QTY 

1  0007 208 001 Cap, Agitator 1 
2  0081 204 001 Frame, Filter (No Cup) 1 
3  0564 257 398 Bag Assy., Filter 1 
4  0150 200 077 Screw, M6 x 20 mm, Hex. HD. S.S. (10 mm Head) 1 
5  0231 228 001 Agitator Assy. (No Cup)(Inc. Items 2 & 3) 1 
6  0028 212 001 Cover, Outer Bowl (Inc. Item 7) 1 
7  0208 200 023 Seal, Outer Bowl Cover 1 
8  0223 203 001 Ring Assy., Balance 1 
9  0150 200 040 Screw, N° 6 x 1/2", W/HD. 6 
10  0054 200 177 Bowl, Spin 1 
11  0188 277 019 Gasket, Bowl to Plate (Kit of 2) 1 
12  0022 200 024K Plate Assy., Spin Bowl Support (Inc. Items 13 & 14) 1 
13  0005 200 008 Clamp, Spin Bowl Support Plate 1 
14  0750 005 005 Screw, M8 x 30 mm, S.S. SKT. (6 mm Head) 2 
15  0115 200 064 Washer, Seal Retaining 1 
16  0208 200 037 Seal, Main 1 
17  0054 277 174 Bowl, Outer 1 
18  360342 Cap, Suspension Rod 4 
19  0138 277 055 Rod Kit, Suspension (Kit of 4)(Inc. Item 20) 1 
20  0115 200 072 Washer, PTFE, Suspension Rods (Kit of 4) 1 
21  7550 001 022 Clamp, Hose 2 
22  0571 200 119 Hose, Bowl to Pump 1 
23  0005 200 020 Clamp, Air Tube 1 
24  0055 201 016 Tube, Air Dome to Pressure Sensor (Cut to Suit 1075mm) 1 
25  0492 200 001 Protector, Air Tube 3 
26  0150 200 085 Screw, M6 Taptite x 10mm, Hex HD, SS 8 
    

N.I.  0567 250 004 Tool, Agitator Screw Removal 1 
N.I.  0211 200 021 Grease, Suspension Rod Pivot Point (Nulon L90) x 
N.I.  0211 277 001 Grease, Spin Bowl Support Plate, Clamp & Screws 

 and Main  Seal (Shell Cannery)(1 litre) 
 
x 

  0211 200 011 Grease (Shell Cannery)(75 ml)(Alternative Size) x 

NOTE: Spares Agitator comes fitted with a dispenser cup, discard this cup and fit original 
agitator cap. 

 



Page 8  WM 256 

 
 
 

 MODEL: LT955SA*02 EX. VIEW DRAWING 4141 
   TRANSMISSION ASSEMBLY 



Page 9  WM256 

 

ITEM  PART N° DESCRIPTION Ex. 4141 QTY 

1  0081 200 065K Frame, Upper (Inc. Item 3) 1 
2  0542 200 023 Bearing, Upper 1 
3  0038 250 480 Shield, Brake Motor 1 
4  0214 20402 Motor, Brake (Spares Replacement) 1 
5  0150 200 035 Screw 2 
6  0150 200 082 Screw, M5 Duo Taptite x 8 mm, Hex. W/HD. 1 
7  0115 200 072 Washer, PTFE, Suspension Rods (Kit of 4) 1 
8  0138 277 055 Rod Kit, Suspension (Kit of 4)(Inc. Item 7) 1 
9  0115 200 060 Washer, Bearing Locking 1 
10  0074 277 092 Gearbox & Brake Band Assy. 1 
11  0228 200 002 Boss, Clutch Spring 1 
12  0542 250 064 Bearing, Lower 1 
13  0081 200 056K Frame, Lower (Inc. Item 12) 1 
14  0150 200 081 Screw, 1/4 - 10 Plastite x 28 mm, Hex. W/HD. 10 
15  0030 200 086 Bracket, Plugs 1 
16  0150 200 084 Screw, N° 10 x 1/2", Hex. W/HD 2 
17  0115 200 040 Washer, Plastic, Brake Lever 1 
18  0184 200 001 Trigger, Brake 1 
19  0120 200 018 Spring, Brake Trigger 1 
20  0185 200 033K Lever, Brake (Black) 1 
21  0693 200 004 Pawl, Clutch 1 
22  0120 200 030 Spring, Brake Lever (Red Identification) 1 
23  0193 200 008 Link, Solenoid to Lever 1 
24  0076 200 009 Weight, Counterbalance 3 
25  0115 200 031 Washer, Flat 8 
26  0115 200 073 Washer, M8 Spring 6 
27  0150 200 089 Screw, M8 Duo Taptite x 65mm, Hex. HD 6 
28  0065 200 019 Nut, M8 Hex. Captive Washer 1 
29  0115 250 111 Washer 2 
30  0197 250 401 Pulley, Drive 1 
31  0007 200 033 Cap, Ratchet Clutch 1 
32  0120 200 028 Spring, Clutch 1 
33  SP651 Ratchet Kit, Clutch (Inc. Items 31 & 32) 1 
34  0198 200 005 Belt, Drive 1 
35 *0150 200 027 Screw, Grub, M6 x 10 mm, SKT. 1 
36 *0197 200 048 Pulley, Motor (Grey Identification Mark) 1 
37  PJ335 Tie, Wiring (Permanent) 4 
38  0125 200 035 Clip, Wiring 1 
39  0150 200 051 Screw, M8 Duo Taptite x 15 mm, Hex. W/HD. 10 
40  0150 200 088 Screw, M8 Duo Taptite x 28 mm, Hex. W/HD 2 
41 *0214 200 113K Motor (Inc. Items 43, 44, 45, 46 & 47) 1 
42  0049 250 482 Plug, Motor Spacer 1 
43 #0133 200 030 Housing, Magnet 1 
44 #0223 200 041 Magnet 1 
45 #0115 200 069 Washer, Magnet 1 
46 #0150 200 080 Screw 1 
47  0698 200 011 Sensor, Speed (Clip On) 1 
  0698 200 014 Sensor, Speed (Screw On) 1 
  35420105 Screw, Speed Sensor 2 

48  0271 200 014 Spacer, Motor 2 
49  0208 200 044 Seal, Brake Motor Shield 1 
    

N.I.  0211 200 021 Grease, Suspension Rod Pivot Point (Nulon L90)(125g Tube) x 
N.I.  0211 277 009 Grease, Clutch Assy., & Brake Lever Pin (Shell Alvania R2) x 

NOTE: *Production use a press fit pulley (Yellow Identification) and a motor which does not require the 
magnet. Use the above parts as replacements. Remember to order a grub screw and pulley when 
ordering a motor. 

 #Use Loctite 680 when refitting screw. 



Page 10  WM 256 

 
 

SPECIFICATIONS 

INSTALLATION 
REQUIREMENTS  

 

Electrical 240V, 50 Hz, 10 amp general outlet within 1.5m of the 
machine. 

Water Supply Hot and cold-water connections to be within 600mm of 
the machine. If connections are above the machine they 
must be a minimum of 1150mm from the floor. 

 Connection thread size - 3/4" BSP 

 Maximum hot water temperature - 70°C 

 Pressure - 30 to 1400 kPa (4 to 200 psi) 

Drain Outlet Drain capacity - 30 litre/minute 

MOTOR   

Type Permanent Split Capacitor, reversing with an internal self 
resetting overload. 

Winding Resistance 
(approx.) 

Between wires: 
Blue & White or Black -  21 ohm 

 Red & White or Black  -  20 ohm 
 Blue & Red -  41 ohm 

AGITATION   

Timing Various (Depended on wash programme, load size & 
options selected) 

SPIN SPEED (approx.) 850 rpm (Maximum) 

WATER CAPACITY (approx.)   
Ex. Low 48 litre 
Low 54 litre 
Medium 75 litre 
High 102 litre 
Ex. High 120 litre 

WASH CAPACITY  9.5 kg  

DIMENSIONS   

Width 670 mm 
Depth 739 mm 

Height to top of:- Cabinet 1000 mm 
  Control Panel 1080 mm 
  Open Lid 1475 mm 

 



Page 11  WM256 

 
NOTE: 

 

Original Harness is not available use the following parts if a harness is required 

 

1x 0173 200 823 Harness Assy 

1x 0214 203 002 Brake Motor 

1 x ES6032 Harness, Motor Conversion 

1x ES6043 Harness, Speed Sensor Conversion 

 
 


